

Test Report

Report No: TG25000629X1

Page 1 of 3



Anti-fake scanning query

Applicant Name :
Applicant Address :
Receive Date : Jan 10, 2025
Report Date : Jan 13, 2025
Testing Period : Jan 10, 2025 ~ Jan 13, 2025

The following information is declared by the applicant:

Sample Description : One piece of woven fabric
Sample Name : FABRIC
Colour : BLACK
Style No. : 57052
Fiber Content : T/C 65/35

Test Result(s) : Please refer to next page(s).

Original Sample



Authorized Signature

For and on behalf of
ZHEJIANG QIT TESTING TECHNOLOGY SERVICE CO.,LTD
浙江恒祥检测技术服务有限公司

Authorized Signature(s)

Test Report

Report No: TG25000629X1

Page 2of 3



Anti-fake scanning query

No.	Test Item(s)	Test Result(s)
		[A]
1	Colour Fastness to Perspiration	Pass
2	Colour Fastness to Light	Pass

Remark: Pass=Meet Applicant's Requirement

Test Report	Report No: TG25000629X1
	Page 3of 3



Anti-fake scanning query

Test result(s):

1 Colour Fastness to Perspiration(ISO 105-E04:2013)

	[A]	Requirement
Acid		
Colour change(Grade)	4-5	≥4
Colour staining(Grade)	Acetate 4	≥3-4
	Cotton 4	≥3-4
	Polyamide 3-4	≥3-4
	Polyester 4-5	≥3-4
	Acrylic 4-5	≥3-4
	Wool 4-5	≥3-4
Alkali		
Colour change(Grade)	4-5	≥4
Colour staining(Grade)	Acetate 4	≥3-4
	Cotton 3-4	≥3-4
	Polyamide 3-4	≥3-4
	Polyester 4-5	≥3-4
	Acrylic 4-5	≥3-4
	Wool 4-5	≥3-4

Remark: Grey scale rating is based on the 5-step scale of 1 to 5, where 1 is bad and 5 is good.

2 Colour Fastness to Light(ISO 105-B02:2014,Method 3; Using the blue wool reference 4,Air-cooled type xenon lamp.)

	[A]	Requirement
First Period		
Colour change(Grade)	>4	≥3-4

Remark: The blue wool reference rating is based on the 8-step scale of 1 to 8, where 1 is bad and 8 is good.

===== End of Report =====

Declaration:

Customer information and sample information shall be provided and confirmed by the client.
 The test results are only applicable to the samples received.
 The testing report shall not be copied in part.
 The copied report is invalid without the "special seal for testing" of our institution.
 The testing report is invalid if altered.
 You can check the authenticity of the report by scanning the QR code on the report.
 Unless required by the client, the test results and compliance judgment of this report do not consider the uncertainty of the measurement results.
 If you have any objection to the test results, please apply to our company within 15 days from the date of receiving the test results.
 The testing report is only used by the client for scientific research or internal quality, and does not have the function of public certification.